SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

3.3.2 Regional Summary

Brine-Concentrate Flow Summary

In the Inland Empire region, projected brine-concentrate flows increase from

7.83 mgd in 2008 to 23.60 mgd by 2035. Figure 3.15 presents a summary of these
projected flows. A majority of this flow (over 99 percent) is generated from existing
and planned groundwater desalters. The remaining brine-concentrate flow is from
advanced treated MF/RO processes at WWTPs/WRPs. Chino Desalter I and the
Temescal Desalter are currently the primary generators of brine-concentrate;
however, in the future, the planned Lower Bunker Hill Desalter and the Yucaipa
Valley Regional Water Supply Renewal Project will generate most of the flow. As
[...]
be disposed of via the existing San Elijo outfall. However, there is limited available
capacity in the outfall and this project might exceed this capacity. Consequently, a
study is needed to determine if the outfall can manage the brine-concentrate, and if
not, to determine what the best method is to reduce brine-concentrate volumes so
that the outfall capacity is not exceeded.

Survey_Report.doc 84



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

San Pasqual Groundwater Desalter Brineline — The City of San Diego is
investigating the recovery of degraded groundwater from the San Pasqual basin. The
proposed 5-mgd San Pasqual desalter would be located at the site of the existing San
Pasqual Water Reclamation Plant, which has recently been shut down by the City.
The City of San Diego is currently conducting an 18-month demonstration study for
this desalter. The demonstration plant uses nanofiltration and RO membranes to
demineralize the groundwater.

The full-scale facility would produce about 1 mgd of brine-concentrate. Potential
disposal options evaluated include: sewer disposal through Escondido’s HARRF and
subsequent San Elijo Outfall; a 7-mile brine line directly to the San Elijo Outfall; and
ZLD. Each of these options has drawbacks including: limited capacity of the San
Elijo Outfall, salt loading at HARRF, and costs associated with a brine line or ZLD
as a result the City of San Diego is conducting a brine minimization study.

The study is evaluating an innovative approach to maximize the overall RO recovery
and minimizing the amount of brine requiring disposal. The reduced flow could be
disposed into the closer and smaller City of San Diego’s sewer line that flows to the
North City WRP. This additional brine disposal opportunity significantly reduces
the need for infrastructure development and improves the City of San Diego’s ability
to permit and construct a full-scale groundwater recovery plant.

Mission Valley Groundwater Desalination Project — The City of San Diego is
considering desalination of brackish groundwater in the Mission Valley area. This
project would be located along the San Diego River near the intersection of
Interstates 8 and 15. The project would result in the generation of 2,000 afy of
potable water. The desalination process would generate 0.4 mgd of brine-
concentrate by 2015. The brine-concentrate would be disposed of in the East
Mission Gorge Interceptor System or in the proposed South Bay Ocean Outfall
System.

City of San Diego Indirect Potable Reuse Project — The City of San Diego was
granted a waiver from secondary treatment standards and has been permitted by the
USEPA and RWQCB to use chemically enhanced primary treatment at its Point
Loma WWTP. The waiver status is tentative, and is subject to a 5-year review and
renewal process. The City of San Diego is actively investigating alternative methods
that can off load wastewater flow to the Point Loma WWTP and also increase local
water supplies. San Diego is currently performing demonstration testing for an
Indirect Potable Reuse (IPR) project at the North City WRP. The City of San Diego
is also conducting a study to identify opportunities to increase recycling and
beneficial reuse within the service area of the San Diego and Metro Participating
Agencies. The outcome of these studies, which will be completed over the next
several years, may lead to changes in the brine volumes through the Point Loma
Outfall and /or the SBOO from what is represented in this report. Total recycled
water beneficial use volumes may also change.

Survey_Report.doc 85



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

San Diego County Regional Brineline System — SDCWA, in association with the
City of San Diego, City of Chula Vista, Otay Water District, and the Sweetwater
Authority, evaluated the feasibility of establishing an environmentally sound and
cost-effective method to manage the disposal of brine-concentrate flows generated
within south San Diego County. The study focused on southern San Diego County,
which includes the cities of San Diego, National City, Chula Vista, and Imperial
Beach. The study also investigated using this regional brineline to serve the eastern
San Diego area cities of El Cajon, La Mesa, and Santee. The concentrate flows
would be discharged to the ocean via the existing South Bay Ocean Outfall (SBOO).

The San Diego County Regional Brineline System would generally follow a north to
south alignment along the coast of San Diego Bay between the Sweetwater River and
the SBOO. Three potential system extensions were identified, which could be
implemented as a need arises. These are the Mission Valley Alignment, the City of
San Diego Alignment, and the Otay Mesa Alignment. The San Diego County
Regional brineline would collect brine-concentrate flows from wastewater treatment
plants, groundwater desalters, and industrial dischargers in southern San Diego
County. Potential users include facilities that, either currently or in the future, will
produce highly saline flows that do not require municipal wastewater treatment, or
previously treated flows that do not require additional treatment, prior to ocean
discharge. Potential municipal users include groundwater desalination facilities,
water treatment plants, and wastewater treatment and recycling facilities. Potential
industrial/institutional users include the United States Navy, energy plants, and
correctional facilities.

The concentrate flow identified from the potential users in the region is between 11
and 13 mgd. The construction of a regional brineline system could facilitate the
development of between 20 and 40 mgd of new water supplies and potentially reduce
or eliminate the impacts from current concentrate management practices. The new
water supply projects that are currently being evaluated include the proposed
expansion of the Reynolds Desalination Plant, the Otay River Desalination Plant, the
San Diego Formation Desalination Plant, the Mission Valley Desalination Plant, and
the Chula Vista MBR Treatment Plant.'

"'San Diego County Water Authority, San Diego Regional Concentrate Conveyance System
Feasibility Study, December 2008.

Survey_Report.doc 86



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

3.6 Brine-Concentrate Water Quality

Water quality data submitted as part of the survey from agencies is provided in
Attachment C. Representative examples of water quality characteristics for brine-
concentrate streams from brackish groundwater and a wastewater sources are
presented in Table 3.6. The brackish groundwater sample is based on the water
quality projections of the EMWD Menifee Desalter RO brine-concentrate. Water
quality projections for the wastewater RO brine-concentrate are based on data from
the OCWD’s GWR System. Although these sample water qualities provide good
representations of constituent concentrations in brine-concentrate, water quality is
case specific and varies by location, source water characteristics, and upstream use
(for wastewater). While the water quality for both of the samples has a similar
concentration of salts, including sodium, calcium, chloride, and TDS, the wastewater
sample has higher concentrations of organics such as TOC, nitrite-N, and
ammonia-N. The groundwater has higher concentrations of some naturally occurring
compounds including barium.

Key water quality parameters are either a regulatory or operational concern when
treating or reducing brine-concentrate. The parameters are summarized in Tables 3.7
and 3.8 for wastewater and brackish groundwater brine-concentrate cases. Potential
treatment processes for mitigating these parameters are included in these tables and
include EDR, vibratory shear enhanced processing (VSEP), PS/RO, enhanced
membrane system (EMS), and mechanical and thermal evaporation.

TABLE 3.6
RO CONCENTRATE WATER QUALITY EXAMPLES

Brackish Water Wastewater RO

Parameter RO Concentrate Concentrate
Water Quality * Water Quality °
Total Organic Carbon (TOC) mg/L 1.5 69
Total Hardness (CaCOs,) mg/L 3,500 1,920
Calcium (Ca) mg/L 990 513
Magnesium (Mg) mg/L 234 154
Sodium (Na) mg/L 890 1,380
Potassium (K) mg/L 26 9
Total Alkalinity (CaCO,) mg/L 650 910
Sulfate (SOy) mg/L 470 1,660
Chloride (ClI) mg/L 2,440 1,425
Nitrate (as NO3) mg/L 88 22
Fluoride (F) mg/L 0.1 5.0
pH - 7.2-74 7.9
Total Dissolved Solids (TDS) mg/L 5,700 6,200
Aluminum pa/L NA 184
Antimony pa/L NA 1.0
Arsenic Mg/l NA 3.0

Survey_Report.doc 87



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

TABLE 3.6
RO CONCENTRATE WATER QUALITY EXAMPLES

Brackish Water Wastewater RO

Parameter RO Concentrate Concentrate
Water Quality ° Water Quality °

Barium Mg/l 660 273
Cadmium pa/L NA 8.1
Chromium (Hexavalent) pa/L NA 10.0
Copper Mg/l NA 13.2
Iron Mg/l 26 710
Manganese Mg/l 8 5
Mercury Mg/l NA 0.12
Nickel Mg/l NA 133
Selenium pa/L NA 7.0
Silica mg/L 180 145
Silver Mg/l NA 1.0
Nitrite-N pa/L 100 200 to 500
Cyanide Mg/l NA 35
Ammonia-N Mg/l 1,000 75,000 to

100,000
Notes:

@ Based on EMWD Menifee Desalter RO Concentrate Water Quality Projections
® Based on OCWD GWR RO Concentrate Water Quality Projections

TABLE 3.7
KEY WATER QUALITY PARAMETERS IN WASTEWATER RO CONCENTRATE

: : Mitigation/
Constituent Regulatory Concern Operational Concern Treatment Options
Total None Promotes organic/ microbiological Membrane fouling can be
Organic fouling on membranes. best managed by
Carbon Reduces efficiency of UV pretreatment and flux
Microbial Title 22 disinfected Promotes microbiological fouling. Provide adequate
Parameters tertiary effluent disinfection per Title 22
criteria should be met requirements
for coliform.
Nitrogen Depends upon usage Ammonia increases chlorine
demand.
Nitrite, if present, may increase
NDMA formation.
Iron and None. May oxidize or form complexes with  Microfiltration/ultrafiltration
Manganese other constituents and promote and RO will reduce Fe/Mn
membrane fouling. levels to below the

regulatory limits.

Survey_Report.doc 88



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

TABLE 3.7
KEY WATER QUALITY PARAMETERS IN WASTEWATER RO CONCENTRATE

Mitigation/
Treatment Options

pH adjustment and
chemical addition can

Constituent

Regulatory Concern

Operational Concern

Total Between 500 and
Dissolved 1,000 mg/L TDS for

High TDS is a direct indicator of
elevated levels of sparingly soluble

Solids (TDS) irrigation water can salts that promote membrane reduce certain forms of
affect sensitive plants  scaling, and cause a loss in inorganic scaling.
(i.e., citrus). At 1,000 productivity and deterioration in
to 2,000 mg/L, TDS permeate quality. The sparingly
can affect crops. soluble salts of concern include
TDS for other types calcium carbonate (CaCOs),
of reuse depends on  calcium sulfate (CaSQ,), barium
specific use. sulfate (BaSO,), calcium phosphate
(Caz(PO,),), strontium sulfate
(SrS04), calcium fluoride (CaF),
and silica (SiO2).
pH None If the pH is too high, it may increase = Chemical pretreatment for
the precipitation tendency of water pH adjustment may be
for carbonate and phosphate salts. required.
Sodium Excessive sodiumin  None Post-treatment may be
irrigation water as required. Add salts of
indicated by sodium divalent cations (i.e.,
adsorption ratio calcium, magnesium) to
(SAR) (when sodium improve SAR.
exceeds calcium by
more than a 3:1 ratio)
contributes to soil
dispersion and
structural breakdown.
Chloride Excessive chloride None Remove chloride using ion
(that is, more than exchange, RO or EDR.
250 mg/L) can cause
leaf injury in plants
Boron USEPA recommends None
maximum 0.75 mg/L
boron in irrigation
water as a long-term
goal.
Silica None. Silica can limit recovery of NF and Use lime or caustic to

increase pH to retard silica
scaling.

RO membranes. Despite
antiscalant use, a silica
concentration of 140 to 150 mg/L in
RO concentrate will limit RO
recovery at 50 percent.

Survey_Report.doc 89



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

TABLE 3.8
KEY WATER QUALITY PARAMETERS IN RO CONCENTRATE

Mitigation/
Treatment Options

Constituent

Regulatory Concern

Operational Concern

Total None Promotes Membrane fouling can be
Organic organic/microbiological fouling best managed by
Carbon on membranes. pretreatment and flux
(TOC) Reduces efficiency of ultraviolet ~ Selection.
disinfection.
Nitrate There is no nitrate Nitrate-N is nutrient and supports
limit for agricultural microbial growth on nandfiltration
irrigation. (NF), RO, EDR systems.
Iron and None. May oxidize or form complexes RO will reduce Fe/Mn
Manganese with other constituents and levels to below the
promote membrane fouling. regulatory limits.
Total Between 500 and High TDS is a direct indicator of  pH adjustment and
Dissolved 1,000 mg/L, TDS in elevated levels of sparingly chemical addition can
Solids (TDS) water can affect soluble salts that promote reduce certain forms of
sensitive plants (that  membrane scaling and cause a inorganic scaling.
is, citrus). At 1,000 to loss in productivity and
2,000 mg/L, TDS can  deterioration in permeate quality.
affect crops. The sparingly soluble salts of
Therefore, the concern include calcium
acceptable TDS carbonate (CaCQO3), calcium
levels for irrigation sulfate (CaSQ,), barium sulfate
are somewhere (BaSO,), calcium phosphate
between 500 and (Caz(PO,),), strontium sulfate
2,000 mg/L. TDS for  (SrSOa4), calcium fluoride (CaF),
other types of uses and silica (SiO2).
depends on specific
requirements.
pH None If the pH is too high, it may Chemical pretreatment
increase the precipitation for pH adjustment may be
tendency of water for carbonate  required
and phosphate salts.
Sodium Excessive sodium in None Post-treatment may be
water as indicated by required. Add salts of
sodium adsorption divalent cations (i.e.,
ratio (SAR) (when calcium, magnesium) to
sodium exceeds improve SAR.
calcium by more than
a 3:1 ratio)
contributes to soil
dispersion and
structural breakdown.
Chloride Excessive chloride None Remove chloride using

(that is, more than
250 mg/L) can cause
leaf injury in plants.

ion exchange, RO or
EDR.

Survey_Report.doc

90



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

TABLE 3.8
KEY WATER QUALITY PARAMETERS IN RO CONCENTRATE

Mitigation/

Constituent Regulatory Concern Operational Concern Treatment Options

Boron USEPA recommends None
maximum 0.75 mg/L
boron in water as a
long-term goal.

Silica None. Silica can limit recovery of NF Use lime or caustic to
and RO membranes. Despite increase pH to retard
antiscalant use, a silica silica scaling.

concentration of 180 mg/L in RO
concentrate will limit RO
recovery to 35 percent.

3.7 Southern California Overview

There are 119 wastewater facilities, 53 groundwater desalters, and 19 outfall systems
that exist or are planned in southern California. Figure 3.35 shows the major
WWTPs/WRPs, groundwater desalters, and brine conveyance facilities. Conveyance
facilities include brinelines, as well as public and private outfalls. Currently, a
majority of the brine-concentrate generated in the study area is disposed of using
ocean outfall. The existing facilities that produce brine-concentrate include

10 WWTPs/WRPs and 22 groundwater desalters. The largest generator of brine-
concentrate in the study area is the OCWD’s GWR project.

3.7.1 Brine-Concentrate Flow Summary

Table 3.9 provides a summary of the brine-concentrate generation for the current
(2008) and ultimate buildout conditions. As shown in Figure 3.36, the generation of
brine-concentrate increases from approximately 32.3 mgd in 2008 to over 135 mgd
in ultimate buildout. In 2012, there is a 15-mgd increase in brine-concentrate
generation when the South Orange Coastal Ocean Desalination Project comes online.
Another significant project, the Groundwater Reliability Improvement Project, is
projected to produce approximately 7.25 mgd in Los Angeles County by 2020. In
addition, Calleguas’ SMP Phase 2DEF will be completed, along with a number of
groundwater desalters and, in San Diego County, with the North City WRP
expansion. The OCWD’s Groundwater Replenishment System is currently being
designed to be expanded to 132.19 mgd and could reach 130 mgd in the ultimate
condition if influent flows increase over time.

Survey_Report.doc 91



A
A
A Al iz
4 3 o LLos Angeles &
2 » County Region Inland Empire Region
2 ' D . st 1 2 A
? . A o e - 53] = ZAN
&l LN d =
= veﬁturétﬂCountyA AW v = A
@A : 2 Ee ) o A, =
Region T’ 19 = e = = :
= 4 fo3 /O [ ] =
=) ° ¢rQ A A, K i
p Vel L o g Al AA A oA Ah @ 2
) ° o o s &*
i =3P &l Q-0 A / °
Ox - = 3 A TA (] -
o o CACA O QA LA
[ 2o Vil North Orange County ‘4 -
o
o W *Region X A =
® ® o = A, miy 3
A © .q A ) =
o (2 A Q@ A ¢ @
Q/ A A L
. & e SouthOrange, = “
=g K
AA@. A County ReglonAA 5
Z 3
AN
A ; s}
VAN A &3
- Aé}A o
(/AN A b .
, ¢ ¥ Sar; Dllqego_ :
FIGURE 3.35 - MAJOR WASTEWATER, GROUNDWATER, AND OUTFALL FACILITIES N .A - @A 3 ounty Region
IN SOUTHERN CALIFORNIA A A v. =
° =}
SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE | %ﬁmles A & A ‘A
Wastewater Treatment Plants Desalination Facilities Wastewater Outfalls Industrial Ocean Outfalls -] X 51
/A Land Discharge (¢ Existing Groundwater Desalter Wastewater Outfalls @ Power Plants '% /9
A Recycled Water Only @ Planned Groundwater Desalter Planned or Potential © Industrial/Others 0@ = ° °
A Stream Discharge B Proposed Seawater Desalination Ocean Outfall Eeatures O g (] ')
_ Plant Existing Brineli _
A Ocean Discharge an |n)§§£%ng::r;§rmsi\?v:3r Highways Q O%Q). * y
A Other Planned or Potential Rivers v®°
Brineline or Interconnector Water Bodies ) =
Sewer %
@A

JSBR\381

08/26/09




SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

TABLE 3.9
SUMMARY OF BRINE-CONCENTRATE GENERATED IN SOUTHERN CALIFORNIA FOR THE EXISTING AND ULTIMATE CONDITIONS

Average Daily Brine-Concentrate Generated (mgd)

Region
Groundwater Desalters WWTP Total

EXISTING (2008)

Inland Empire 7.83 0.00 7.83
Los Angeles County 1.43 5.28 6.71
North Orange County 0.49 10.68 11.17
South Orange County 1.70 0.00 1.70
San Diego County 1.40 0.81 2.21
Ventura County 2.68 0.00 2.68
Total 15.53 16.77 32.30

FUTURE (ULTIMATE BUILDOUT - POST 2035)

Inland Empire 23.46 0.14 23.60
Los Angeles County 7.42 19.65 27.07
North Orange County 3.99 23.00 26.99
South Orange County' 18.70 0.15 18.85
San Diego County 13.35 9.37 22.72
Ventura County 9.05 6.79 15.84
Total 75.97 59.10 135.07
Notes:

'Groundwater values for the South Orange County region include brine flows from the proposed South Orange Coastal Ocean Desalination Project which will
discharge brine via SOCWA'’s San Juan Creek Ocean Outfall

Survey_Report.doc 93



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

FIGURE 3.36 SUMMARY OF BRINE-CONCENTRATE GENERATED IN SOUTHERN CALIFORNIA BY REGION

160.00

140.00

120.00

100.00

80.00

60.00

Average Daily Flow (mgd)

40.00

20.00

0.00 -
2008 2010 2015 2020 2025 2030 2035 Build-out

Year

B Inland Empire O Los Angeles County O Orange County O San Diego County O Ventura County

Survey_Report.doc 94



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY - PHASE |
SURVEY REPORT

The final increase in generation of brine-concentrate is driven by the construction of
the Chino Desalter 111, Bunker Hills Desalter, Yucaipa Regional Water Supply
Renewal Project, expansion of the Oxnard AWTP, and expansion of the Mission
Valley Groundwater Desalter. Figures 3.37 and 3.38 show the locations of the brine-
concentrate facilities and the relative scale of projected brine-concentrate flows for
the 2010 and ultimate timeframes. As shown in Figure 3.39, a number of different
agencies are currently planning to implement brine-concentrate reduction or ZLD
treatment technologies. For ultimate buildout, these agencies are planning to reduce